sré RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

Appendix Al: Transmitter Output
Power
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s% RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

1 Result Table

1.1 Channel Power, Total

NOTE 1: If applicable, the EIRP [W] =10 ” ((Channel Power [dBm] + Antenna Gain [dBi]) / 10 - 3), and the ERP [W] =
EIRP [W]/ 1.64.

NOTE 2: When the EUT is put into service, the practical maximum antenna gain may exceed the value as described
below, and if exceed, the combination of the practical output power and the practical antenna gain should
NOT exceed the required ERP/EIRP limit.

EUT Conf. Channel Power Total Channel Antenna EIRP [W] ERP [W] Verdict
[dBm] Power [W] Gain [dBi]
5M_B 19.34@Ant1,2 0.172 3 — —
5M_M 19.28@Ant1,2 0.169 3 - —
5M_T 19.37@Ant1,2 0.173 3 - -
10M_B 19.34@Ant1,2 0.172 3 — -
10M _M 19.18@AnNt1,2 0.166 3 - —
10M_T 19.45@Ant1,2 0.176 3 — -
15M_B 19.44@Ant1,2 0.176 3 - —
15M _M 19.43@Ant1,2 0.175 3 — -
15M_T 19.75@Ant1,2 0.189 3 — -
20M_B 19.22@Ant1,2 0.167 3 — -
20M _M 19.26 @AnNt1,2 0.169 3 — -
20M_T 19.34@Ant1,2 0.172 3 — —
1U B 19.65@Ant1 0.092 3 — —
1U_M 19.62@Ant1 0.092 3 — —
U T 19.68@ANt1 0.093 3 — —
1U1L5M_B 16.71@Ant1, 3 — —
0.140
16.66@ANt1,2
1U1L5M_M 16.65@Ant1, 3 — —
0.134
16.43@Ant1,2
1U1IL5M_T 16.68@AnNt1, 3 — —
0.139
16.64@Ant1,2
1U1L10M_B 16.54@Ant1, 3 — —
0.138
16.67@Ant1,2
1U1L1IOM_M 16.48@Ant1, 3
0.136
16.61@AnNt1,2
1U1LIOM_T 16.46 @ANt1, 3 — —
0.134
16.53@Ant1,2
1U1L15M_B 16.57@Ant1, 3 — —
0.135
16.51@Ant1,2
1U1L15M M 16.45@Ant1, 0.133 3 — —
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s,& RF Test Report of BTS3911B

HuAawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
EUT Conf. Channel Power Total Channel Antenna EIRP [W] ERP [W] Verdict
[dBm] Power [W] Gain [dBi]
16.50@Ant1,2
1UILISM_T 16.44@Ant1, 3 - -
16.54@Ant1,2 0134
1.2 Power Spectral Density
NOTE 1: If applicable, the EIRP [W/MHz] = 10 ” ((Power Spectral Density [dBm/MHz] + Antenna Gain [dBi]) / 10 - 3),
and the ERP [W/MHz] = EIRP [W/MHZ] / 1.64.
NOTE 2: When the EUT is put into service, the practical maximum antenna gain may exceed the value as described
below, and if exceed, the combination of the practical output power and the practical antenna gain should
NOT exceed the required EIRP limit.
EUT Conf. | Channel Power Spectral Total Channel Antenna Gain EIRP [W/MHZz] Verdict
Density [dBm/MHz] PSD [dBm/MHz] | [dBi]
5M_B 13.22 16.22 3 0.084 Pass
5M _M 12.67 15.67 3 0.074 Pass
5M_T 13.48 16.48 3 0.089 Pass
20M_B 7.47 10.47 3 0.022 Pass
20M_M 7.41 10.41 3 0.022 Pass
20M_T 7.6 10.6 3 0.023 Pass
1U_B 14.94 14.94 3 0.062 Pass
1U_M 14.80 14.80 3 0.060 Pass
1U_T 14.56 14.56 3 0.057 Pass
1.3 Peak-to-Average Ratio
EUT Conf. Peak-to-Average Ratio [dB] Verdict
5M_B 7.34 Pass
5M_M 7.33 Pass
5M_T 7.33 Pass
20M_B 7.13 Pass
20M_M 7.12 Pass
20M_T 7.15 Pass
1U B 7.50 Pass
1U_M 7.50 Pass
1U_T 7.47 Pass
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s% RF Test Report of BTS3911B

HuAawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2 Test Plot
NOTE: Only the test plots for the measurements of Spectral Density and Peak-to-Average Ratio are supplied.
2.1 Power Spectral Density
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HUvaa FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2.1.2 5M_M
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HUAWvEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
213 5M_T
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HUvaa FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2.1.4 20M_B
Start Stop o o
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Frequency Frequency Detector Verdict )
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HUA\ATEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
215 20M_M
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Frequency Frequency Detector Verdict )
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HUAVWH FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
216 20M_T
Start Stop o o
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Frequency Frequency Detector Verdict )
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H:AWvEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
217 1UB
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H:AWvEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2.1.8 1U M
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H:AWvEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
219 1U T
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své RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

2.2 Peak-to-Average Ratio

221 5M_B

Agilent Spectrum Analyzer - Power Stat CCDF

Soiilinc ey M\ ALIGH OFF 04:07:07 PM Apr 28, 2015

Center Freq 2.112500000 GHz Center Freq: 2.112500000 GHz Radio Std: None
Trig: Free Run Counts:10.0 M10.0 Mpt

——
#IFGain:Low #Atten: 26 dB

Frequency

Average Power Gaussian
9 100 %

Center Freq
19.35 dBm 2.112500000 GHz
37.02 % at 0dB

100%  3.69dB
10%  6.55dB .

01%  7.34dB e
0.01%  7.48dB —
0.001% 7.55dB —
0.0001 % 7.59 dB OHz

Peak 7.59 dB
26.94 dBm

0,
0.0001 IBOdB

Info BW 5.0000 MHz
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Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
222 5M_M

Agilent Spectrum Analyzer - Power Stat CCDF

Soiilinc ey M\ ALIGH OFF 04:05:31 PM Apr 28, 2015

Center Freq 2.132500000 GHz Center Freq: 2.132500000 GHz Radio Std: None Frequency
Trig: Free Run Counts:10.0 M10.0 Mpt

——
#IFGain:Low #Atten: 26 dB

Average Power Gaussian
9 100 %

Center Freq
19.29 dBm 2.132500000 GHz
36.95 % at 0dB

10.0 % 3.69dB
10%  6.56 dB |
.‘ CF St
0.1% 7.33dB 6000000 M4z
001%  7.47dB Shi2 —
0 h

0.001% 7.55dB '. FreqOffset
0.0001 % 7.59 dB 0 Hz

Peak 7.61dB
26.90 dBm

0,
0.0001 IBOdB

Info BW 5.0000 MHz
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Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
223 5M_T

Agilent Spectrum Analyzer - Power Stat CCDF

- e U M\ALIGH OFF 04:03:02 PM Aprr 28, 2015
Info BW 5.0000 MIHz Center Freq: 2.152500000 GHz Radio Std: None
Trig: Free Run Counts:10.0 M10.0 Mpt

——
#IFGain:Low #Atten: 26 dB Info BW

5.0000 MHz

Average Power Gaussian
9 100 %

19.40 dBm
37.00 % at 0dB

10.0 % 3.69dB
1.0 % 6.56 dB
0.1% 7.33dB
0.01% 7.46 dB
0.001% 7.54dB
0.0001% 7.58 dB

Peak 7.60 dB

27.00 dBm

0,
0.0001 IBOdB

Info BW 5.0000 MHz
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Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
224 20M_B

Agilent Spectrum Analyzer - Power Stat CCDF

Soiilinc ey ALIGM AUTO 04:47:15 PM Apr 28, 2015

Center Freq 2.120000000 GHz Center Freq: 2.120000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:10.0 M10.0 Mpt

——
#IFGain:Low #Atten: 16 dB

Average Power Gaussian
9 100 %

Center Freq
19.30 dBm 2.120000000 GHz
37.23 % at 0dB

10.0 % 3.68 dB
10%  6.48dB |
.‘ CF St
0.1% 7.13dB 6000000 M4z
0.01%  7.31dB = _
0 h

0.001% 7.42dB '. FreqOffset
0.0001 % 7.48dB 0 Hz

Peak 7.50 dB
26.80 dBm

0,
0.0001 IBOdB

Info BW 25.000 MHz
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Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
225 20M_M

Agilent Spectrum Analyzer - Power Stat CCDF

Soiilinc ey M\ ALIGH OFF 04:44:59 PM Apr 28, 2015

Center Freq 2.132500000 GHz Center Freq: 2.132500000 GHz Radio Std: None Frequency
Trig: Free Run Counts:10.0 M10.0 Mpt

——
#IFGain:Low #Atten: 16 dB

Average Power Gaussian
9 100 %

Center Freq
19.42 dBm 2.132500000 GHz
37.22 % at 0dB

10.0 % 3.67 dB
10%  6.48dB |
.‘ CF St
0.1% 7.12dB 6000000 M4z
0.01%  7.28dB = _
0 h

0.001% 7.37dB '. FreqOffset
0.0001 % 7.45dB 0 Hz

Peak 7.47 dB
26.89 dBm

0,
0.0001 IBOdB

Info BW 25.000 MHz
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Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
226 20M_T

Agilent Spectrum Analyzer - Power Stat CCDF

Soiilinc ey M\ ALIGH OFF 04:42;35 PM Apr 28, 2015

Center Freq 2.145000000 GHz Center Freq: 2.145000000 GHz Radio Std: None Frequency
Trig: Free Run Counts:10.0 M10.0 Mpt

——
#IFGain:Low #Atten: 16 dB

Average Power Gaussian
9 100 %

Center Freq
19.46 dBm 2.145000000 GHz
37.24 % at 0dB

10.0 % 3.67dB
10%  6.47dB |
.‘ CF St
0.1% 7.15dB 6000000 M4z
001%  7.37dB Shi2 —
0 h

0.001% 7.51dB '. FreqOffset
0.0001 % 7.64dB 0 Hz

Peak 7.68 dB
27.14 dBm

0,
0.0001 IBOdB

Info BW 25.000 MHz
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HUAWVEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
227 1UB

@ RBW 10 MHz

Ref 29.6 dBm * Att 30 dB AQT 6.25 ms

Offslt 7.4 @B

— -

—1E-4 \

=1E-5
l 3DB

Center 2.1124 GHz 2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

NOF samples: 100000, Usable BW: 11.2MH=z

Trace 1

Mean 19.57 dBm

Peak 27 .36 dBm

Crest 7.79 dB
10 % 3.65 dB
1 % 6.38 dB
1% 7.50 dB
01 % 7.69 dB

NDate: 5._NOV.2015 16:50:41
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HuAwelr FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

228 1UM

®

Ref 29.6 dBm

RBW 10 MHz

* Att 30 dB AQT 6.25 ms

Offslt 7.4 @B

=0.1

—1E-4

=1E-5

Center 2.1324 GHz

2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

NOF samples: 100000,

Trac

Mean 19.064
Peak 27 .48
Crest 7.83
10 % 3.65
1 % 6.44
1% 7.50
01 % 7.69

NDate: 5._NOV.2015 16:34:173

Usable BW:

e 1
dBm
dBm
dB

dB
dB
dB
dB

11.2MH=z
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229 1UT

@ RBW 10 MHz

Ref 29.6 dBm * Att 30 dB AQT 6.25 ms

Offslt 7.4 @B

— -

—1E-4 \

=1E-5
\ 3DB

Center 2.1526 GHz 2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

NOF samples: 100000, Usable BW: 11.2MH=z

Trace 1

Mean 19.69 dBm

Peak 27 .48 dBm
Crest 7.79 dB
10 % 3.65 dB
1 % 6.38 dB
1% 7.47 dB
01 % 7.69 dB

NDate: 5._NOV.2015 16:38:173
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Appendix B1l: Bandwidth
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SVA RF Test Report of BTS3911B

- W
HUAWEI

FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

1 Result Table

1.1 Occupied Bandwidth

EUT Conf. Occupied Bandwidth [MHz] Verdict
5M_B 4.495112
5M_M 4.494516
S5M_T 4.493449 -
10M_B 8.966996
10M_M 8.973038
10M_T 8.965764
15M_B 13.445956
15M_M 13.471385
15M_T 13.456212
20M_B 17.87823
20M _M 17.93311
20M_T 17.912938
1U_B 4.166667
1U_M 4.150641
1U_T 4.166667
1.2 Emission Bandwidth

EUT Conf. Emission Bandwidth, -26 dBc [MHZz] Emission Bandwidth, -20 dBc [MHz] | Verdict
5M_B 4.793856 4.723712
5M_M 4.783744 4.72384
S5M_T 4.783872 4.713728
10M_B 9.383808 9.233664
10M_M 9.393664 9.243648
10M_T 9.393792 9.22368
15M_B 14.063744 13.773696
15M_M 14.02368 13.743616
15M_T 13.983616 13.743744
20M_B 18.493696 18.223616
20M_M 18.573824 18.2336
20M_T 18.573696 18.26368
1U_B 4.687500 4.567308
1U_M 4.687500 4.587340
1U_T 4.687500 4.567308
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HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

2 Test Plot

2.1 Occupied Bandwidth

211 5M_B
Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZ] (%]
21125 99 | Auto RMS 4.495112 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

SO e M ALIGH OFF 03:10:30 PM Apr 28, 2015

Center Freq 2.112500000 GHz Center Freq: 2.112500000 GHz Radio Std: None Frequency
Trig: Free Run

——
#IFGain:Low #Atten: 18 dB Radio Device: BTS

Ref Offset 20.32 dB
Ref 25.00 dBm

Center Freq
2.112500000 GHz

Center 2.113 GHz
Res BW 120 kHz VBW 1.2 MHz

Occupied Bandwidth Total Power 19.3 dBm Freq Offset
4.4951 MHz i

Transmit Freq Error -1.334 kHz OBW Power 99.00 %
x dB Bandwidth 4.811 MHz x dB -26.00 dB
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HuAawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
212 5M M
Center Frequency OBW Power )
RBW [MHz] Detector OBW [MHZz] Verdict
[MHZz] (%
21325 99 | Auto RMS 4.494516 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

Soiiincs ] Iy ALIGN OFF 032539 PM Apr 28, 2015
Frequency

Center Freq 2.132500000 GHz Center Freq: 2.132500000 GHz Radio Std: None
Trig: Free Run

——
HIFGain:Low #Atten: 18 dB Radio Device: BTS

Ref Offset 20.35 dB
Ref 25.00 dBm

CenterFreq
2.132500000 GHz

CF Step
1.250000 MHz
Center 2.133 GHz . Auto Man
Res BW 120 kHz VBW 1.2 MHz —

Occupied Bandwidth Total Power . FreqOffset

0OHz

4.4945 MHz

Transmit Freq Error -398 H=z OBW Power 99.00 %
x dB Bandwidth 4.810 MHz x dB -26.00 dB

MSG STATUS
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HuAawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
213 HS5M T
Center Frequency OBW Power )
RBW [MHz] Detector OBW [MHZz] Verdict
[MHZz] (%
21525 99 | Auto RMS 4.493449 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

Soiiincs ] Iy ALIGN OFF 03:43:01 PM Agr 28, 2015
Frequency

Center Freq 2.152500000 GHz Center Freq: 2.152500000 GHz Radio Std: None
Trig: Free Run

——
HIFGain:Low #Atten: 18 dB Radio Device: BTS

Ref Offset 20.44 dB
Ref 25.00 dBm

CenterFreq
2.152500000 GHz

CF Step
1.250000 MHz
Center 2.153 GHz . Auto Man
Res BW 120 kHz VBW 1.2 MHz —

Occupied Bandwidth Total Power . FreqOffset

0OHz

4.4934 MHz

Transmit Freq Error -1.129 kHz OBW Power 99.00 %
x dB Bandwidth 4.809 MHz x dB -26.00 dB

MSG STATUS
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SVA RF Test Report of BTS3911B

HuAawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
214 10M B
Center Frequency OBW Power )
RBW [MHz] Detector OBW [MHZz] Verdict
[MHZz] (%
2115 99 | Auto RMS 8.966996 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

Soiiincs ] Iy ALIGN OFF 04:16:531 PM A 28, 2015
Frequency

Center Freq 2.115000000 GHz Center Freq: 2.115000000 GHz Radio Std: None
Trig: Free Run

——
HIFGain:Low #Atten: 18 dB Radio Device: BTS

Ref Offset 20.39 dB
Ref 25.00 dBm

CenterFreq
2.115000000 GHz

CF Step
2.500000 MHz
Center 2.115 GHz Auto Man
Res BW 240 kHz VBW 2.4 MHz —

Occupied Bandwidth Total Power . FreqOffset

0OHz

8.9670 MHz

Transmit Freq Error 6.869 kHz OBW Power 99.00 %
x dB Bandwidth 9.582 MHz x dB -26.00 dB

MSG STATUS
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SVA RF Test Report of BTS3911B

HuAawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
215 10M_M
Center Frequency OBW Power )
RBW [MHz] Detector OBW [MHZz] Verdict
[MHZz] (%
21325 99 | Auto RMS 8.973038 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

Soiiincs ] Iy ALIGN OFF 041530 PM Apr 28, 2015

Center Freq 2.132500000 GHz Center Freq: 2.132500000 GHz Radio Std: None
Trig: Free Run

——
HIFGain:Low #Atten: 18 dB Radio Device: BTS

Frequency

Ref Offset 20.35 dB
Ref 25.00 dBm

CenterFreq
2.132500000 GHz

CF Step
2.500000 MHz
Center 2.133 GHz Auto Man
Res BW 240 kHz VBW 2.4 MHz —

Occupied Bandwidth Total Power . FreqOffset

8.9730 MHz e

Transmit Freq Error -8.856 kHz OBW Power 99.00 %
x dB Bandwidth 9.585 MHz x dB -26.00 dB

MSG STATUS

Report No: SYBH(R)02062087EB-1 Huawei Proprietary and Confidential Page 28 of 125
Copyright © Huawei Technologies Co., Ltd.




SVA RF Test Report of BTS3911B

HuAawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
216 10M T
Center Frequency OBW Power )
RBW [MHz] Detector OBW [MHZz] Verdict
[MHZz] (%
2150 99 | Auto RMS 8.965764 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

Soiiincs ] Iy ALIGN OFF 04:20:04 PM Apr 28, 2015

Center Freq 2.150000000 GHz Center Freq: 2.150000000 GHz Radio Std: None
Trig: Free Run

——
HIFGain:Low #Atten: 18 dB Radio Device: BTS

Frequency

Ref Offset 20.43 dB
Ref 25.00 dBm

CenterFreq
2.150000000 GHz

CF Step
2.500000 MHz
Center 2.15 GHz Auto Man
Res BW 240 kHz VBW 2.4 MHz —

Occupied Bandwidth Total Power . FreqOffset

8.9658 MHz e

Transmit Freq Error 1.073 kHz OBW Power 99.00 %
x dB Bandwidth 9.583 MHz x dB -26.00 dB

MSG STATUS
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g'é RF Test Report of BTS3911B
HuAawel FCCID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

217 15M B
Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZz] [%]
21175 99 | Auto RMS 13.445956 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

Soiiincs ] Iy ALIGN OFF 04:25:59 PM Agr 28, 2015

Center Freq 2.117500000 GHz Center Freq: 2.117500000 GHz
Trig: Free Run

==
#IFGain:Low #Atten: 18 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 20.39 dB
Ref 25.00 dBm

Center 2.118 GHz
Res BW 360 kHz VBW 4 MHz

Occupied Bandwidth Total Power

13.446 MHz

Transmit Freq Error 6.391 kHz OBW Power
x dB Bandwidth 14.36 MHz x dB

MSG

CenterFreq
2.117500000 GHz

CF Step
3.750000 MHz
Auto Man

Freq Offset
0 Hz

99.00 %
-26.00 dB

STATUS
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g'é RF Test Report of BTS3911B
HuAawel FCCID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

218 15M M
Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZz] [%]
21325 99 | Auto RMS 13.471385 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

Soiiincs ] Iy ALIGN OFF 04:25:35 PM Apr 28, 2015

Center Freq 2.132500000 GHz Center Freq: 2132500000 GHz
Trig: Free Run

==
#IFGain:Low #Atten: 18 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 20.35 dB
Ref 25.00 dBm

Center 2.133 GHz
Res BW 360 kHz VBW 4 MHz

Occupied Bandwidth Total Power

13.471 MHz

Transmit Freq Error -17.050 kHz OBW Power
x dB Bandwidth 14.37 MHz x dB

MSG

CenterFreq
2.132500000 GHz

CF Step
3.750000 MHz
Auto Man

Freq Offset
0 Hz

99.00 %
-26.00 dB

STATUS
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g'é RF Test Report of BTS3911B
HuAawel FCCID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

219 1M T
Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZz] [%]
21475 99 | Auto RMS 13.456212 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

Soiiincs ] Iy ALIGN OFF 04:27:09 PM Agr 28, 2015

Center Freq 2.147500000 GHz Center Freq: 2147500000 GHz
Trig: Free Run

==
#IFGain:Low #Atten: 20 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 20.43 dB
Ref 25.00 dBm

Center 2.148 GHz
Res BW 360 kHz VBW 4 MHz

Occupied Bandwidth Total Power

13.456 MHz

Transmit Freq Error 3.660 kHz OBW Power
x dB Bandwidth 14.37 MHz x dB

MSG

CenterFreq
2.147500000 GHz

CF Step
3.750000 MHz
Auto Man

Freq Offset
0 Hz

99.00 %
-26.00 dB

STATUS
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SVA RF Test Report of BTS3911B

HuAawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2.1.10 20M_B
Center Frequency OBW Power )
RBW [MHz] Detector OBW [MHZz] Verdict
[MHZz] (%
2120 99 | Auto RMS 17.87823 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

Soiiincs ] Iy ALIGN OFF 043022 PM Apr 28, 2015
Frequency

Center Freq 2.120000000 GHz Center Freq: 2.120000000 GHz Radio Std: None
Trig: Free Run

——
HIFGain:Low #Atten: 18 dB Radio Device: BTS

Ref Offset 20.34 dB
Ref 25.00 dBm

CenterFreq
2.120000000 GHz

CF Step
5.000000 MHz
Center 2.12 GHz Auto Man
Res BW 470 kHz VBW 5 MHz —

Occupied Bandwidth Total Power . FreqOffset

0OHz

17.878 MHz

Transmit Freq Error 3.753 kHz OBW Power 99.00 %
x dB Bandwidth 19.09 MHz x dB -26.00 dB

MSG STATUS
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g'é RF Test Report of BTS3911B
HuAawel FCCID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

2.1.11 20M _M
Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZz] (%
21325 99 | Auto RMS 17.93311 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

SO0 AC

[\ ALIGH OFF 0<:35:44 PM Apr 26, 2015

B
Center Freq 2.132500000 GHz Center Freq: 2132500000 GHz
Trig: Free Run

==
#IFGain:Low #Atten: 18 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 20.35 dB
Ref 25.00 dBm

Center 2.133 GHz
Res BW 470 kHz VBW 5 MHz

Occupied Bandwidth Total Power

17.933 MHz

Transmit Freq Error -18.072 kHz OBW Power
x dB Bandwidth 19.11 MHz x dB

MSG

CenterFreq
2.132500000 GHz

CF Step
5.000000 MHz
Auto Man

Freq Offset
0 Hz

99.00 %
-26.00 dB

STATUS
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g'é RF Test Report of BTS3911B
HuAawel FCCID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

2.1.12 20M _T
Center Frequency OBW Power )
RBW [MHZz] Detector OBW [MHZz] Verdict
[MHZz] [%]
2145 99 | Auto RMS 17.912938 | No Conclusion

Agilent Spectrum Analyzer - Occupied BW

Soiiincs ] Iy ALIGN OFF 0436:49 PM Agr 28, 2015

Center Freq 2.145000000 GHz Center Freq: 2145000000 GHz
Trig: Free Run

==
#IFGain:Low #Atten: 18 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 20.39 dB
Ref 25.00 dBm

Center 2.145 GHz
Res BW 470 kHz VBW 5 MHz

Occupied Bandwidth Total Power

17.913 MHz

Transmit Freq Error 12.802 kHz OBW Power
x dB Bandwidth 19.10 MHz x dB

MSG

CenterFreq
2.145000000 GHz

CF Step
5.000000 MHz
Auto Man

Freq Offset
0 Hz

99.00 %
-26.00 dB

STATUS
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g’é RF Test Report of BTS3911B
HuAwelr FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

2.1.13 1U_B

@ *RBW 100 kHz Marker
*VBW 300 kHz

1 [T1

]

5.38 dBm

Ref 27.4 dBm *Att 15 dB * SWT 2 s 2.112288462 GHz
Offget 7.4 as OBW .166664667 MHz
Temp [T1 OHW]
—20
-1.84 dBm
2.110314667 GHz
* Temp |: [Tl OHW]
EEERC 1
-1.00 dBm
\
2.114483333 GHz

| |

/ |

—-50 Mo
—-60
—-70
Center 2.1124 GHz 1 MH=z/ Span 10 MH=z

NDate: 28_0CT.2015 15:41:28

LVL

3DB
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s" RF Test Report of BTS3911B
FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

- -
HUAWEI

Security Level: Public

2.1.14 1U_M

®

Date:

*RBW 100 kHz Marker 1 [T1 1]
* VBW 300 kHz -56.81 dBm
Ref 27.4 dBm *Att 15 dB * SWT 2 s 2.127400000 GHz
Offget 7.4 dB OBW [4.15064]026 MHz
Temp (1 [T1 OFW]
—20
-1.66 dBm
2.130334692 GHz
Temp [2 [T1 OHW]
—10
-1.26 dBm
2.134483333 GHz
T2
-0 X\
—-10 / \
—-20 / \
—-30 / \
—--4a0 \&V“M
- o /// m
Wl’w./—’/
—-60
—-70
Center 2.1324 GHz 1 MH=z/ Span 10 MH=z

28.0CT.20158 15:46:18

LVL

3DB

Report No: SYBH(R)02062087EB-1

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

2115 1w _T

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -55.28 dBm

Ref 27.4 dBm *Att 15 dB * SWT 2 s 2.147600000 GH=z

Offget 7.4 as OBW |4.166664667 MHz
Temp [1 [T1 OHW]
—20

e e
2.150514667 GHz
* Temp [2 [T1 OHW]
e ,

-1.44 dBm

v MM VL
2.154684333 GHz
T T2

B | |
| |

——70

Center 2.1526 GHz 1 MH=z/ Span 10 MH=z

NDate: 28_0CT.2015 15:51:07
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&"A RF Test Report of BTS3911B

Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

2.2 Emission Bandwidth (-26dBc)

221 5M B
BW Low Uppe
Spa | nd RB -
Center ndB Limi Lower er Upper r )
n B w Detect o ~ | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] : ] : [MHZz] [MH [MHz] [MHz [MHz] [MHz
z z
Z] ] ]
4.7938 2110.103 2114.8968
21125 125| 26| 0.1 RMS 5 2110 2155 | Pass
56 04 96

Agilent Spectrum Analyzer Swept SA

RL RF [ INT REF| [\ ALIGH OFF 03:19:05 PM Apr 28, 2015

.Center Freq 2. 112500000 GHz #Avg Type: RMS

Frequency

PNO: Fast —»— Ttig: Free Run Avg|Hold: 3/3
IFGain:Low Atten: 16 dB DE

Ref Offset 20.32 dB
1LU dBidiv. Ref 25.00 dBm
o4

MKR| WMODE| TRC| SCL FUMCTION FUMNCTION WIDTH FUMCTION WalUE

N [1]f] 2, 112 085 GHz 3. 822 FT=Te] I I
/Al N [1[f] 2110103 GHz] 23,922 dBm ]

Auto Tune

CenterFreq

2.112500000 GHz

StartFreq
2.106250000 GHz

Stop Freq
2.118750000 GHz

CF Step
1.250000 MHz

Auto

Man

3
y ey ] RIEA DMLl
5 S I I OHz
8 S I I
7 ] ]
g I A S
3 -]
10 -]
11 | A H S R
12 1 I S A
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
222 5M_M
BW Low Upp
Spa | nd | RB o
Center ndB Limi Lower er Upper er
n B W Detect o | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] | | | [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
4.7837 2130.1131 2134.8968
21325 125| 26 (0.1 RMS 5 2110 2155 | Pass
44 52 96

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 0312817 PM Apr 28, 2015

Center Freq 2.132500000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

AutoT
Ref Offset 20.35 dB Mkr3 2.134 897 GHz Mlg uns

10 dBidiv Ref 25.00 dBm -23.550 dBm

Center Freq
2.132500000 GHz

StartFreq
2.126250000 GHz

Stop Freq
2.138750000 GHz

CF Step
1.250000 MHz
MKF| MODE| TREC) SCL >< v FUNCTION FUNCTION WIDTH FUNCTION VALUE Auto Man
W N [1]f] 2.131714 GHz 3.219 dBm - ]
o .I..E.Emﬂ]lﬁlalﬂ_ dBm - ]
3 i 2.134 897 GHz -23.550 dBm ] FreqOffset
4 [ I I - 1 q
5 I R I 0Hz
6 I I I
7 - 1] - 1
] - 1] - 1
9 I R I
10 I I I
11 IR ] - 1
12 [ I N e - 7|
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
223 5M.T
BW Low Upp
Spa | nd | RB o
Center ndB Limi Lower er Upper er
n B W Detect o | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] | | | [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
4.7838 2150.1130 2154.8968
21525 125| 26| 0.1 RMS 5 2110 2155 | Pass
72 24 96

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 03:41:36 PM Apr 28, 2015

Center Freq 2.152500000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

Auto Tune

Ref Offset 20.44 dB

1LO dBidiv._ Ref 25.00 dBm

Center Freq
2.152500000 GHz

StartFreq
2.146250000 GHz

Stop Freq
2.158750000 GHz

CF Step
1.250000 MHz
MER| MODE| TRC| SCL = K FUMCTIOM FUMCTION %A0TH FUMCTION WaLUE Auto Man
Bl N 1 [f] 0 2152265GHz|  3.843 dBm| |
el N |1 [fF] 2160113 GHz|  -22.286 dBm)| ]
3 ] Freq Offset
] ]
g I I 0 Hz
6 I I
7 ] ]
8 ] ]
9 I I
10 - ] I
11 ]
12 | I N I |
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
224 10M_B
BW Low Uppe
Spa | nd RB o
Center ndB Limi Lower er Upper r
n B W Detect o | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
9.3838 2110.3230 2119.706
2115 251 26|01 RMS 10 2110 2155 | Pass
08 72 88

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:16:06 PM Apr 28, 2015

Center Freq 2.115000000 GH=z _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

Auto Tune

Ref Offset 20.39 dB

1LO dBidiv._ Ref 25.00 dBm

Center Freq
2.115000000 GHz

StartFreq
2.102500000 GHz

Stop Freq
2.127500000 GHz

CF Step
2500000 MHz
MER MODE| TRC| SCL “ s FUMCTION FUMCTION %/1DTH FUMCTION WaLUE M Man
Bl N 1 [f]  2115085GHz|  1.113 dBm| |
el N |1 [fF] 2110323 GHz| ]
; Baaad —— |
5 I 0Hz
6 I
7 ]
8 ]
9 I
10 I
11 I ] ]
12 | I N I |
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
225 10M_M
BW Low Upp
Spa | nd | RB o
Center ndB Limi Lower er Upper er
n B W Detect o | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] | | | [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
9.3936 2127.7931 2137.1868
21325 25| 26 (0.1 RMS 10 2110 2155 | Pass
64 52 16

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:18:05 PM Apr 28, 2015

Center Freq 2.132500000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

Auto Tune

Ref Offset 20.35 dB

1LO dBidiv._ Ref 25.00 dBm

Center Freq
2.132500000 GHz

StartFreq
2.120000000 GHz

Stop Freq
2.145000000 GHz

CF Step
2.500000 MHz
MKF| MODE| TREC) SCL >< v FUNCTION FUNCTION WIDTH FUNCTION VALUE Auto Man
l N [1]f] 2130504 GHz| 0.882 dBm I
pll N [ 1] f | 2,127 793 GHz -25.720 dBm I
3 2.137 187 GHz -25.311 dBm ] FreqOffset
4 ] - 1
5 I R I 0Hz
8 I I I
7 - 1] - 1
8 - 1] - 1
9 I R I
10 I I I
11 IR - 1
12 [ I N e - 7|
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
226 10M_T
BW Low Upp
Spa | nd | RB o
Center ndB Limi Lower er Upper er
n B W Detect o | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] | | | [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
9.3937 2145.3231 2154.7169
2150 25| 26 (0.1 RMS 10 2110 2155 | Pass
92 36 28

Agilent Spectrum Analyzer - Swept 5A

RL RF i IMT REF| M ALIGH OFF 04:19:42 PM Apr 28, 2015

Center Freq 2.150000000 GH=z _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

AutoT
Ref Offset 20.43 dB Mkr3 2.154 717 GHz Mlg uns

10 dBidiv Ref 25.00 dBm -28.182 dBm

Center Freq
2.150000000 GHz

StartFreq
2.137500000 GHz

Stop Freq
2.162500000 GHz

CF Step
2.500000 MHz
MKR| MODE| TRC| SCL X v FUMCTION FUMCTION %A0TH FUMCTION WaLUE Auto Man
N1 2.149 725 GHz 1.057 dBm ]
pl N |1 [F] 2145323 GHz| 26913 dBm ]
3 2154717 GHz -28.182 dBm I FreqOffset
4 ] ]
5 [ ] 0Hz
6 - | ]
7 ] ]
8 ] ]
9 [ ]
10 I I ]
11 I ]
12 | I N I |
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
227 15M_B
BW Low Upp
Spa | nd | RB o
Center Limi Lower er Upper er
n B W Detect | ndB BW o | Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] | ] : [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
14.0637 2110.4830 2124.5468
21175 | 375| 26| 0.1 RMS a4 15 - 2110 16 2155 | Pass

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:23:35 PM Apr 28, 2015

Center Freq 2.117500000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

Auto Tune

Ref Offset 20.39 dB

1LO dBidiv._ Ref 25.00 dBm

Center Freq
2.117500000 GHz

StartFreq
2.098750000 GHz

Stop Freq
2.136250000 GHz

CF Step
3.750000 MHz
MKR| MODE| TRC| SCL X v FUMCTION FUMCTION %A0TH FUMCTION WaLUE Auto Man
N [1]Ff] 2.115 074 GHz 0.211 dBm ]
l N [1]F| 2.110 483 GHz -27.977 dBm ]
3 2.124 547 GHz -28.967 dBm I FreqOffset
4 ] ]
5 ] ] 0Hz
6 I I ]
7 < ] ]
8 < ] ]
9 ] ]
10 I I ]
11 ]
12 | I N I |
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
228 15M_M
BW Low Upp
Spa | nd | RB o
Center ndB Limi Lower er Upper er
n B W Detect o | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] | | | [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
14.023 2125.4631 2139.4868
21325 375 26 (0.1 RMS 15 2110 2155 | Pass
68 68 48

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:25:12 PM Apr 28, 2015

Center Freq 2.132500000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

Auto Tune

Ref Offset 20.35 dB
1LO dBidiv._ Ref 25.00 dBm

Center Freq
2.132500000 GHz

StartFreq
2.113750000 GHz

Stop Freq
2.151250000 GHz

CF Step
3.750000 MHz
MER MODE| TRC| SCL “ s FUMCTION FUMCTION %/1DTH FUMCTION WaLUE M Man
8 N [1]f] 2130656GHz|  0.335 dBm| ]
el N |1 [fF] = 2125463GHz|  -29.436 dBm)| ]
3 2.139 487 GHz ] Freq Offset
I ]
g I I 0 Hz
6 I ]
7 I ]
8 I ]
9 I ]
10 I ]
11 I ] ]
12 | I N I |
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
229 15M_T
BW Low Upp
Spa | nd | RB L
Center Limi Lower er Upper er
n B W Detect | ndB BW o | Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] | ] : [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
13.9836 2140.5231 2154.5067
21475 | 375| 26| 0.1 RMS 16 15 36 2110 - 2155 | Pass

Agilent Spectrum Analyzer - Swept 5A

RL RF i IMT REF| M ALIGH OFF 04:26:44 PM Apr 28, 2015

Center Freq 2.147500000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

AutoT
Ref Offset 20.43 dB Mkr3 2.154 507 GHz Mlg uns

10 dBidiv Ref 25.00 dBm -26.752 dBm

Center Freq
2.147500000 GHz

StartFreq
2.128750000 GHz

Stop Freq
2.166250000 GHz

CF Step
3.750000 MHz
MKF| MODE| TRC| SCL % ¥ FUNCTION FUMCTION wIDTH FUNCTION WALUE Auto Man
Bl N 1 [f] 2150156 GHz|  0.386 dBm| |
pl N |1 [fF] 2140523 GHz| ]
: EAEE ———
5 1 OHz
6 I
7 ]
8 ]
9 I
10 I
11 I ] ]
12 | I N I |
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2.2.10 20M_B
BW Low Upp
Spa | nd | RB o
Center Limi Lower er Upper er
n B W Detect | ndB BW o ~ | Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] | | | [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
18.4936 2110.7331 2129.226
2120 50| 26 (0.1 RMS 20 2110 2155 | Pass
96 84 88

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:29:59 PM Apr 28, 2015

Center Freq 2.120000000 GH=z _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

Auto Tune

Ref Offset 20.34 dB

1LO dBidiv._ Ref 25.00 dBm

Center Freq
2.120000000 GHz

StartFreq
2.095000000 GHz

Stop Freq
2.145000000 GHz

CF Step
5.000000 MHz
MKF| MODE| TREC) SCL >< v FUNCTION FUNCTION WIDTH FUNCTION VALUE Auto Man
W N [1]f] 2.121 955 GHz -1.377 dBm - ]
pll N [ 1] f | 2110733 GHz -28.086 dBm I
3 2.129 227 GHz|  .27.625 dBm| - ] FreqOffset
4 ] - 1
5 I R I 0Hz
8 I I I
7 - 1] - 1
8 - 1] - 1
9 I R I
10 I I I
11 IR - 1
12 [ I N e - 7|
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2.2.11 20M _M
BW Low Upp
Spa | nd | RB L
Center Limi Lower er Upper er
n B W Detect | ndB BW o | Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] | ] : [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
18.5738 2123.1930 2141.7669
21325 50| 26 (0.1 RMS ” 20 88 2110 12 2155 | Pass

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:33:22 PM Apr 28, 2015

Center Freq 2.132500000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

Auto Tune

Ref Offset 20.35 dB

1LO dBidiv._ Ref 25.00 dBm

Center Freq
2.132500000 GHz

StartFreq
2.107500000 GHz

Stop Freq
2.157500000 GHz

CF Step
5.000000 MHz

MKF] MODE| TRE) SCL >< Y FUNCTION FUNCTION WIDTH FUNCTION VALUE Auto Man

gl N [1]f] 2126954 GHz| -1.479 dBm
2 mn-xzmémm -28.744 dBm
i

Freq Offset
0OHz
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2.2.12 20M _T
BW Low Upp
Spa | nd | RB o
Center Limi Lower er Upper er
n B W Detect | ndB BW o | Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] | ] : [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
18.5736 2135.7530 2154.3267
2145 50| 26 (0.1 RMS 20 2110 2155 | Pass
96 88 84

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:36:27 PM Apr 28, 2015

Center Freq 2.145000000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

Auto Tune

Ref Offset 20.39 dB

1LO dBidiv._ Ref 25.00 dBm

Center Freq
2.145000000 GHz

StartFreq
2.120000000 GHz

Stop Freq
2.170000000 GHz

CF Step
5.000000 MHz

MKF] MODE| TRE) SCL >< Y FUNCTION FUNCTION WIDTH FUNCTION VALUE Auto Man

W N [1]f] 2,148 476 GHz 1.224 dBm

Pl N |1 f|  2135753GHz| _ 29.499 dBm
3 2.154 327 GHz|  30.284 dBm| Freq Offset
I
g I 0 Hz
6 I
7 [ I
8 [ I
9 I
10 I
11
12 I
IMSG STATUS
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g'é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

2213 1U_B

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 5.40 dBm

Re f 27.4 dBm * Att 15 dB * SWT 5 s 2.112379968 GH=z
Offget 7.4 dB ndB frT11] 24.00 dB
BW 4.687500000 MH=z

—20
-2(0.96 dBm

* 2.110054250 GHz
e
Temp [2 [T1 ndB]

'_\ -2d.86 dBm
2 11494 0 cu

D1 -20. dBm

|

ﬂw”’/ \\

[—-60

——70

Center 2.1124 GHz 1.25 MHz/ Span 12.5 MHz

NDate: 28_0CT.2015 16:26:01
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s" RF Test Report of BTS3911B
FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

- -
HUAWEI

Security Level: Public

2214 1U_M

®

Date:

*RBW 100 kHz Marke

* VBW 300 kHz

r 1 [

Tl ]

5.18 dBm

Ref 27.4 dBm *Att 15 dB * SWT 5 s 2.132199679 GH=z
offdet 7.4 as ndB ([T1] 24.00 dB
BW 4.68750J000 MHz
—20
Temp [1 [T1 ndB]
-21.65 aBm
2.130054250 GHz
—10 -
Temp [2 [T1 ndB]
v
DIV Gt SNSRIV )
//»~ ”“\\\ -2d.72 dBm
. // '\ 12494
--10
/ &
—= T I \
——-30 \
[——40
—-so //

——70

I

Center

2.1324 GHz

28.0CT.20158 16:21:473

1.25 MHz/

Span

12.5 MHz
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g'é RF Test Report of BTS3911B
HuAwelr FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

2215 1U_T

@ *RBW 100 kHz
* VBW 300 kHz

Marker

1 [(T1 1

5.56 dBm

Ref 27.4 dBm *Att 15 dB * SWT 5 s 2.151898878 GHz
Offget 7.4 dB ndB  ((T11 2d4.00 dB
BW 4.68750J000 MHz
—20
Temp [1 [T1 ndB]
-2d.69 dBm
* 2.150254250 GHz
EEERC T
Temp (2 [T1 ndB]

154

4

.92 dBm

D1 -20. dBm /

—-30

I
|
—
/
/_/._/d’——l"/’

—-so0
—-60
——70
Center 2.1526 GHz 1.25 MHz/ Span 12.5 MHz

NDate: 28_0CT.2015 16:29:073
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g’é RF Test Report of BTS3911B
huawer  FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

2.3 Emission Bandwidth (-20dBc)

231 5M B
BW Low Uppe
Spa | nd RB -
Center ndB Limi Lower er Upper r )
n B w Detect o ~ | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] : ] : [MHZz] [MH [MHz] [MHz [MHz] [MHz
z z
Z] ] ]
4.7237 2110.133 2114.8568
21125 125| 20| 0.1 RMS 12 5 1 2110 32 2155 | Pass

Agilent Spectrum Analyzer - Swept SA

e 1R lisoon e | [ INTREF] \ALIGH OFF 03:19:14 PM Apr 28, 2015 T

Center Freq 2.112500000 GHz . #Avg Type: RMS quency
PNO: Fast —»— Ttig: Free Run Avg|Hold: 33

IFGain:Low Atten: 16 dB DE

Auto Tune
Ref Offset 20.32 dB
Ref 25.00 dBm

CenterFreq
2.112500000 GHz

StartFreq
2.106250000 GHz

Stop Freq
2.118750000 GHz

Span 12.50 MHz
#Sweep 1.00 s (1250 pts) 1.250000 MHz

CF Step

MKF| MODE| TRC) SCL % ¥ FUMCTION FUMCTION wWIDTH FUMCTION YALLE Auto Man

1 INEEREE 2.112 765 GHz 3760cdBm| |
)l N |1 [f[] 2110133 GHz] A7879dBm| |
2.114 857 GHz -16.259 dBm

Freq Offset
0 Hz

10 - ;]

00000000 ]
ey { { { { [ ] | ]

IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
232 5M_M
BW Low Upp
Spa | nd RB L
Center ndB Limi Lower er Upper er
n B W Detect o o Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] : | | [MHz] | [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
4.7238 2130.1431 2134.8669
21325 125| 20| 0.1 RMS 4 5 04 2110 a4 2155 | Pass

Agilent Spectrum Analyzer - Swept 5A

RL RF i

.Center req 2.132500000 GHz _
PNO: Fast —w— Trig:Free Run
IFGain:Low Atten: 16 dB

IMT REF| M ALIGM OFF
#Avy Type: RMS

Avg|Hold: 3/3

03:28:24 PM Apr 28, 2015

Ref Offset 20.35 dB
Ref 25.00 dBm

10 dBidiv
L

MER MODE| TRC| SCL “ s FUMCTION FUMCTION %/1DTH FUMCTION YaLUE
gl N [1[f]  2132756GHz|  3.097 dBm| ]
Al N [1]f] I
<l N [ 1] - I
4 I I
s Il ]
6 ]
7 I
8 I
9 ]
10 ]
11 I ] I
e ([ [ [ | |

Frequency

Auto Tune

Center Freq
2.132500000 GHz

StartFreq
2.126250000 GHz

Stop Freq
2.138750000 GHz

CF Step
1.250000 MHz

Auto Man

Freq Offset
0OHz
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
233 5M.T
BW Low Upp
Spa | nd RB L
Center ndB Limi Lower er Upper er
n B W Detect o o Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] : | | [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
4.7137 2150.1432 2154.856
21525 125| 20| 0.1 RMS 5 2110 2155 | Pass
28 32 96

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 03:41:43 PM Apr 28, 2015

Center Freq 2.152500000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

Auto Tune

Ref Offset 20.44 dB

1LO dBidiv._ Ref 25.00 dBm

Center Freq
2.152500000 GHz

StartFreq
2.146250000 GHz

Stop Freq
2.158750000 GHz

CF Step
1.250000 MHz
MKF| MODE| TRC| SCL % ¥ FUMCTION FUMCTION wIDTH FUNCTION YALUE Auto Man

gl N [1]f] 2152255 GHz] 3.842 dBm
) N [1[f] 2150143 GHz| 16.818 dBm

3 Freq Offset
I
g I 0 Hz
6 I
7 I
8 I
9 I
10 I
11
12 I
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
234 10M_B
BW Low Uppe
Spa | nd RB o
Center ndB Limi Lower er Upper r
n B W Detect o | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
9.2336 2110.3932 2119.626
2115 25| 20|01 RMS 10 2110 2155 | Pass
64 16 88

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:16:15 PM Apr 28, 2015

Center Freq 2.115000000 GH=z _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

Auto Tune

Ref Offset 20.39 dB

1LO dBidiv._ Ref 25.00 dBm

Center Freq
2.115000000 GHz

StartFreq
2.102500000 GHz

Stop Freq
2.127500000 GHz

CF Step
2500000 MHz

MKF] MODE| TRE) SCL >< Y FUNCTION FUNCTION WIDTH FUNCTION VALUE Auto Man

W N [1]f] 2,118 016 GHz 1.149 dBm
| 2110393 GHz| -18.961 dBm
2.119 627 GHz -20.385 dBm

hy
-

Freq Offset
0OHz

10 I
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
235 10M_M
BW Lowe Uppe
Spa | nd RB o
Center ndB Limi Lower r Upper r
n B W Detect e ~ | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
Z] ] Z]
Z] ] ]
9.24364 2127.8731 2137.11
21325 25| 20|01 RMS 8 10 - 2110 68 2155 | Pass

Agilent Spectrum Analyzer - Swept 5A

i RL RF 1
Center Freq 2.132500000 GHz

PNO: Fast —»— Trig:Free Run
IFGain:Low Atten: 16 dB

IMT REF| Ay ALIGH OFF
#avg Type: RMS

Avg|Hold: 3/3

04:18:14 PM Apr 28, 2015

Frequency

Ref Offset 20.35 dB

1LO dBidiv._ Ref 25.00 dBm

MER MODE| TRC| SCL “ s

W N [1]f] 2,129 704 GHz 0.838 dBm

7l N [1 [ f] 2127873 GHz|  -21.166 dBm|
3
4 N
5 I
6 -
7 -
8 -
9 ]
10 I I
11 N

Auto Tune

Center Freq
2.132500000 GHz

StartFreq
2.120000000 GHz

Stop Freq
2.145000000 GHz

CF Step
2500000 MHz
Man

Auto

Freq Offset
0OHz
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
236 10M_T
BW Low Upp
Spa | nd RB L
Center ndB Limi Lower er Upper er
n B W Detect o o Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] : | | [MHz] | [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
9.2236 2145.3931 2154.6168
2150 25| 2001 RMS 8 10 - 2110 37 2155 | Pass

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:19:49 PM Apr 28, 2015

Center Freq 2.150000000 GH=z _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

Auto Tune

Ref Offset 20.43 dB

1LO dBidiv._ Ref 25.00 dBm

Center Freq
2.150000000 GHz

StartFreq
2.137500000 GHz

i
i
I

Stop Freq
- I | 2162500000 GHz
CF Step
2500000 MHz
MR MODE| TRC) SCL ® i FUMNCTION FUMCTION WIDTH FUMCTION YWaLUE M Man
N [1]Ff] 2.151 556 GHz 1.308 dBm ]
pd N [1[f] 2145393 GHz | -18.866 dBm ]
3 2.154 617 GHz -19.355 dBm I FreqOffset
4 I ]
5 I ] 0Hz
6 I ]
7 I ]
8 I ]
9 I ]
10 I ]
11 ]
12 I |
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
23.7 15M_B
BW Low Upp
Spa | nd RB L
Center Limi Lower er Upper er
n B W Detect | ndB BW o o Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] : | | [MH [MHZz] [MHz [MHz] [MHz
z z
Z] ] ]
13.7736 2110.6231 2124.39
21175 375| 20| 0.1 RMS 15 2110 2155 | Pass
96 04 68

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:23:43 PM Apr 28, 2015

Center Freq 2.117500000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

AutoT
Ref Offset 20.39 dB Mkr3 2.124 397 GHz Mlg uns

10 dBidiv Ref 25.00 dBm -23.957 dBm

Center Freq
2.117500000 GHz

StartFreq
2.098750000 GHz

Stop Freq
2.136250000 GHz

CF Step
3.750000 MHz
MKF| MODE| TREC) SCL >< v FUNCTION FUNCTION WIDTH FUNCTION VALUE Auto Man
W N [1]f] 2.118 605 GHz 0.331 dBm ]
2 mlala-xmﬁxm:a— dBm I
3 f 2.124 397 GHz -23.957 dBm ] Freq Offset
4 [ I I I q
5 I R I 0Hz
6 I I I
7 - 1] I
] - 1] I
9 I R I
10 I I I
11 IR I
12 [ I N e |
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
23.8 15M_M
BW Low Upp
Spa | nd RB L
Center Limi Lower er Upper er
n B W Detect | ndB BW o o Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] : | | [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
13.7436 2125.6131 2139.35
21325 375| 20|01 RMS 15 2110 2155 | Pass
16 84 68

Agilent Spectrum Analyzer - Swept 5A

RL RF i

.Center req 2.132500000 GHz _
PNO: Fast —w— Trig:Free Run
IFGain:Low Atten: 16 dB

IMT REF| M ALIGM OFF
#Avy Type: RMS

Avg|Hold: 3/3

04:25:21 PM Apr 28, 2015

Frequency

Mkr3 2.139 357 GHz

Ref Offset 20.35 dB -20.775 dBm

Ref 25.00 dBm

10 dBidiv
L

MER MODE| TRC| SCL s

k4
W N [1]f] 2,127 884 GHz -0.146 dBm
7l N [1[f] 2126613 GHz] -20.814 dBm

3
4 - 1]
5 I
6 [
7 I
8 I
9 I

10 I I

11 IR

12 | N

Auto Tune

Center Freq
2.132500000 GHz

StartFreq
2.113750000 GHz

Stop Freq
2.151250000 GHz

CF Step
3.750000 MHz

Auto Man

Freq Offset
0OHz
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
239 165M_T
BW Low Upp
Spa | nd | RB L
Center Limi Lower er Upper er
n B W Detect | ndB BW o | Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] | | | [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
13.7437 2140.6332 2154.376
21475 | 375| 20 (0.1 RMS 15 2110 2155 | Pass
44 16 96

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:26:53 PM Apr 28, 2015

Center Freq 2.147500000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

Auto Tune

Ref Offset 20.43 dB

1LO dBidiv._ Ref 25.00 dBm

Center Freq
2.147500000 GHz

StartFreq
2.128750000 GHz

Stop Freq
2.166250000 GHz

CF Step
3.750000 MHz
MKR| MODE| TRC| SCL X v FUMCTION FUMCTION %A0TH FUMCTION WaLUE Auto Man
N1 2.151 646 GHz 0.070 dBm ]
l N |1 [f] 2140633 GHz| -20.106 dBm ]
3 2.154 377 GHz :22.214 dBm I FreqOffset
4 ] ]
5 [ ] 0Hz
6 - | ]
7 ] ]
8 ] ]
9 [ ]
10 I I ]
11 I ]
12 | I N I |
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2.3.10 20M_B
BW Low Uppe
Spa | nd RB o
Center Limi Lower er Upper r
n B W Detect | ndB BW o | Verdi
Frequency[M t Freq Limit Freq Limit
[MH | [dB | [MH or [MHZz] ct
Hz] : ] : [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
18.2236 2110.8931 2129.11
2120 50| 20|01 RMS 20 2110 2155 | Pass
16 84 68

Agilent Spectrum Analyzer - Swept 5A

RL RF i

.Center req 2.120000000 GHz _
PNO: Fast —w— Trig:Free Run
IFGain:Low Atten: 16 dB

IMT REF| M ALIGM OFF
#Avy Type: RMS

Avg|Hold: 3/3

04:30:06 PM Apr 28, 2015

Frequency

Ref Offset 20.34 dB
Ref 25.00 dBm

10 dBidiv
L

MER MODE| TRC| SCL “ s

FUMCTION YaLUE

gl N [1[f]  2120715GHz|  -1.172 dBm| ]
)l N [1[f]  2110893GHz[  -21.890 dBm] I
3 I
4 - ] I
5 - ]
6 N ]
7 - ] I
8 - ] I
9 - ]
10 N ]
11 I I
e ([ [ [ | |

Auto Tune

Center Freq
2.120000000 GHz

StartFreq
2.095000000 GHz

Stop Freq
2.145000000 GHz

CF Step
5.000000 MHz

Auto Man

Freq Offset
0OHz
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2.3.11 20M _M
BW Low Upp
Spa | nd RB L
Center ndB Limi Lower er Upper er
n B W Detect o o Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] : | | [MHz] | [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
18.233 2123.3831 2141.6167
21325 50 20 (0.1 RMS 6 20 68 2110 68 2155 | Pass

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:33:29 PM Apr 28, 2015

Center Freq 2.132500000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

AutoT
Ref Offset 20.35 dB Mkr3 2.141 617 GHz Mlg uns

10 dBidiv Ref 25.00 dBm -23.254 dBm

Center Freq
2.132500000 GHz

StartFreq
2.107500000 GHz

Stop Freq
2.157500000 GHz

CF Step
5.000000 MHz
MKF| MODE| TREC) SCL >< v FUNCTION FUNCTION WIDTH FUNCTION VALUE Auto Man
W N [1]f] 2.129 464 GHz -1.340 dBm ]
Pl N [1[F] 2123383 GHz| 22537 dBm I
3 2.141 617 GHz -23.254 dBm ] Freq Offset
4 ] I
5 I I 0Hz
8 I I
7 ] I
8 ] I
9 I I
10 I I I
11 IR I
12 [ I N e |
IMSG STATUS
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&"A RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2.3.12 20M _T
BW Low Upp
Spa | nd | RB o
Center ndB Limi Lower er Upper er
n B W Detect o | Verdi
Frequency[M BW t Freq Limit Freq Limit
[MH | [dB | [MH or ct
Hz] | | | [MHZz] [MH [MHZz] [MHz [MHZz] [MHz
z z
Z] ] ]
18.263 2135.8831 2154.1468
2145 50 20 (0.1 RMS 20 2110 2155 | Pass
68 36 16

Agilent Spectrum Analyzer - Swept 5A

RL RF |E0&  4E | IMT REF| M ALIGH OFF 04:36:34 PM Apr 28, 2015

Center Freq 2.145000000 GHz _ #Avg Type: RMS Frequency
PNO: Fast —w— Trig:Free Run AvglHold: 313
IFGain:Low Atten: 16 dB LE

AutoT
Ref Offset 20.39 dB Mkr3 2.154 147 GHz Mlg uns

10 dBidiv Ref 25.00 dBm -23.156 dBm

Center Freq
2.145000000 GHz

StartFreq
2.120000000 GHz

Stop Freq
2.170000000 GHz

CF Step
5,000000 MHz
MKF| MODE| TREC) SCL >< v FUNCTION FUNCTION WIDTH FUNCTION VALUE Auto Man
W N [1]f] 2.149 396 GHz -1.356 dBm ]
pll N [ 1] f | 2.136 883 GHz -21.929 dBm I
3 2.154 147 GHz -23.156 dBm ] Freq Offset
4 ] I
5 I R I 0Hz
6 I I I
7 - 1] I
] - 1] I
9 I R I
10 I I I
11 IR I
12 [ I N e |
IMSG STATUS
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s" RF Test Report of BTS3911B
FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

- -
HUAWEI

Security Level: Public

23.13 1U_B

®

*RBW 100 kHz Marke

* VBW 300 kHz

r 1 [(T1 1

5.51 dBm

Ref 27.4 dBm *Att 15 dB * SWT 5 s 2.112179647 GHz
Offget 7.4 dB ndB  ((T11 2d.00 as
BW 4.5673071692 MHz
—20
Temp [1 [T1 ndB]
-13.97 dBm
!HM* 2.11011¢346 GHz
—10
LRWR)] 1
Temp |2 (11 ndm)

-1

.75 dBm

Jl
D1 -14 Bm

——20

—-30

[-—-50

[—-60

——70

|~

N

Center

2.1124 GHz

NDate: 28_0CT.2015 16:38:47

1.25 MHz/

Span

12.5 MHz
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su RF Test Report of BTS3911B

HUAWVEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

2.3.14 1U_M

®

Nate-

*RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 5.16 dBm
Ref 27.4 dBm *Att 15 dB * SWT 5 s 2.132179647 GHz
offder 7.4 am nde  ([T1] 2d.00 aB
BW 4.587334744 MH=z
— 20
Temp [1 [T1 ndB]
-14.67 daBm
2.130114346 GHz
—10 -
Temp [2 [T1 ndB]
///_* _"\\\ -19.83 dBm
. // '\ 470 - co
——-10
I |-
1=
D1 -14 dBm [ T
——-20 / \
BEL \
—-40
-_-so0 M/
M
—-70
Center 2.1324 GHz 1.25 MHz/ Span 12.5 MHz

28 ocT 2018 16-36-56A

LVL
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g'é RF Test Report of BTS3911B
HuAwelr FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

2315 1U T

® *RBW 100 kHz Marker 1 [T1 1
* VBW 300 kHz 5.55 dBm
Ref 27.4 dBm * Attt 15 dB * SWT 5 s 2.151878846 GHz
Offget 7.4 dB ndB [[T1] 2d.00 dB
BW 4.567307692 MHz
—20
Temp [1 [T1 ndB]
-13.71 dBm
!IHM* 2.150314346 GHz
—10
b A
//’ -13.87 dBm
—o // \\ 1cg400decg cw
-0 Jl t;
D1 -13.7 dBm / \
——-20 / \
—-30 \
—-a0
- °° wmmr’///
—-60
—-70
Center 2.1526 GHz 1.25 MHz/ Span 12.5 MHz

Nate- 28 OCT 20158 16-33-04

LVL
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sré RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

Appendix C1l: Band Edges
Compliance
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g'é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

1 Result Table

NOTE: The offset of measurement filter -3dB point may be considered when identifying the maximum emission for
e.g. the CDMA, WCDMA, WiMAX, LTE systems.

EUT Conf. Maximum Emission [dBm] Verdict

5M_B <-13 Pass

5M_T <-13 Pass

20M_B <-13 Pass

20M_T <-13 Pass

1U_B <-13 Pass

U T <-13 Pass
1U1L5M_B <-13 Pass
1UILSM_T <-13 Pass
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&" RF Test Report of BTS3911B

HUAV\TE' FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2 Test Plot
21 5M B
Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2110 2 0.051 | RMS Pass 1001

Agilent Spectrum Analyzer - Swept 5A

ST INT REF JI ALIGH OFF 03:19:44 PM &pr 28, 2015

Center Freq 2.110000000 GH=z _ #Avg Type: RMS Frequency
PNO: Wide ~—#»— Trig: Free Run Avg|Hold: 212

w IFGain:Low Atten: 16 dB

M Auto Tune
Ref Offset 20.38 dB :
10 dBidiv.~ Ref 25.00 dBm

og
Trace 1P
Center Freq
150 -- 2.110000000 GHz

StartFreq
2.109000000 GHz

Stop Freq
2.111000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0OHz

Center 2.110000 GHz Span 2.000 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 5.00 s (1001 pts)

MSG STATUS
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&" RF Test Report of BTS3911B

Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
22 5M.T

Agilent Spectrum Analyzer - Swept SA

b INT REF S ALIGH OFF 03:52;26 PM &r 28, 2015

Reference Level 35.46 dBm | Avg Type: RMS e P
PNO: Wide —»— 1rig: Free Run
IFGain:Low Atten: 26 dB Rer Lovel

Mkr1 2.155 000 GHz 36.46 dBm
Ref Offset 20.46 dB
10 gBIdlv R;f 3.’?36 dBm -43.15 dBm

[26 dB]

Scale/Div
10dB

Scale Type
Lin

Log

Presel Center

Center 2.155000 GHz Span 2.000 MHz
#Res BW 51 kHz VBW 5.1 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS

Presel Adjust
OHz

More
10of2

Report No: SYBH(R)02062087EB-1 Huawei Proprietary and Confidential Page 72 of 125
Copyright © Huawei Technologies Co., Ltd.



&" RF Test Report of BTS3911B

H.U'AVVvEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2.3 20M B
Center Frequency[MHz] Span [MHz] RBW [MHZz] Detector Verdict Sweep Point
2110 2 0.2 | RMS Pass 1001

Agilent Spectrum Analyzer - Swept 5A

Sbnre IMT REF fI BLIGH OFF 043028 PM &pr 28, 2015

Center Freq 2.110000000 GHz | #Avg Type: RMS Frequency
PNO: Wide ~—#»— Trig: Free Run Avg|Hold: 212
w IFGain:Low Atten: 16 dB

Mkr1 2.109 996 GHz Auto Tune
Ref Offset 20.38 dB
10 dBdiv Ref 25.00 dBm 48414 dBr

g9
Nl N N A
i\ 2.109000000 GHz

Stop Freq
2.111000000 GHz

Center Freq
2.110000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0OHz

B5.0

Center 2.110000 GHz Span 2.000 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 5.00 s (1001 pts)

MSG STATUS
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SVA RF Test Report of BTS3911B

Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
24 20M T

Agilent Spectrum Analyzer - Swept SA

b INT REF S ALIGH OFF 044059 PM &r 28, 2015

Center Freq 2.155000000 GHz _ Avg Type: RMS EraHGRREY
PNO: Wide —»— T1tig: Free Run .
IFGain:Low Atten: 16 dB

Mkr1 2.155 000 G Hz [EEEERELY
Ref Offset 20.46 dB
R:!f 2;.316 dBm 49 36 dBm

Center Freq
2.155000000 GHz

StartFreq
2.154000000 GHz

Stop Freq
2.156000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
OHz

Center 2.155000 GHz Span 2.000 MHz
#Res BW 200 kHz VBW 20 kHz* #Sweep 3.00 s (1001 pts)

MSG STATUS
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s" RF Test Report of BTS3911B

H:AWvEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
25 1U_B
® * RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz -38.66 dBm
Ref 27.4 dBm *Att 15 dB * SWT 5 s 2.110000000 GHz
Offget 7.4 aB
[~° N
e |
e
P caamansmutilll

—-10

D1 -13 d{dBm /

——-30

—

Center 2.11 GHz 200 kHz/ Span 2 MHz

Nate- 28 OCT 20158 17-02-24
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s" RF Test Report of BTS3911B

H:AWvEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
26 1U T
® * RBW 50 kHz Marker 1 [T1 1
* VBW 200 kHz -38.74 dBm
Ref 27 .4 dBm *Att 15 dB * SWT 5 s 2.155000000 GHz
offdget 7.4 dB

[ |
|
0

—-10 N

D1 -13 d{dBm \
——-30 \

——-40

——-50

[T -60

Center 2.155 GHz 200 kHz/ Span 2 MHz

Nate- 29 OCT 20158 15-35-57
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

27 1U1L5M _B

@ * RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz —42 .24 dBm

Ref 27 .4 dBm *Att 15 dB * SWT 5 s 2.110000000 GHz
offder 7.4 am
| °° [ |
B -
o
LVL
— 0
——-10
D1 -13 dJdBm
——-20 /
/ 3DB
——-30 /
——-40
Y
—-50 /
IRV e
[—-60
—_70
Center 2.11 GHz 200 kHz/ Span 2 MHz

Nate- 29 OCT 20158 15-44-54
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

28 1UILS5M _T

® * RBW 50 kHz Marker 1 [T1 1
*VBW 200 kHz -45.99 dBm

Ref 27.4 dBm *Att 15 dB * SWT 5 s 2.155000000 GHz
Offget 7.4 dB
| °° [ |
B -
e
LVL
— o
——-10
D1 —13 d¢iBm \
——-20
\ 3DB
——-30 \\
——-40
\
50 \"“M
[T -60
—-70
Center 2.155 GHz 200 kHz/ Span 2 MHz
Nate: 20 OCT 2018 1T6A-0R-22
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g'é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

Appendix D1: Spurious Emission at
Antenna Terminals
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g'é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

1 Result Table

EUT Conf. Maximum Emission [dBm] Verdict
5M_B <-13 Pass
5M_M <-13 Pass
5M_ T <-13 Pass
20M_B <-13 Pass
20M_M <-13 Pass
20M_T <-13 Pass
1U_B <-13 Pass
1U_M <-13 Pass
1U_T <-13 Pass
1U1L5M_B <-13 Pass
1U1L5M_M <-13 Pass
1UILSM_T <-13 Pass
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SVA RF Test Report of BTS3911B

Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
2 Test Plot
21 5M B
Start Stop o o
RBW Emission Limit . Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHz] [dBm] [dBm] Point
[MHZz] [MHz]
0.009 0.15 0.001 | RMS 9.282 k -62.26 -46 | Pass 1001
0.15 30 0.01 | RMS 154 k -64.94 -36 | Pass 14925
30 1000 0.1 | RMS 808.839471 M -57.64 -26 | Pass 48500
1000 2500 1| RMS 2112.348313 M 13.15 -16 | --- 7500
21028.544482
2500 22000 1| RMS -40.74 -16 | Pass 97500

M

Level(dBm)

60
65

95 | | | ! ! | | ! ! | | I I | | I I I I I | i
0.00¢ 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000 11000 12000 13000 14000 15000 16000 17000 18000 19000 20000 21000 22000

Frequency(MHz)
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SVA RF Test Report of BTS3911B

HuAawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
22 5M_M
Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict )
[MHz] [Hz] [dBm] [dBm] Point
[MHZz] [MHZz]
0.009 0.15| 0.001 | RMS 10.551 k -61.68 -46 | Pass 1001
0.15 30 0.01 | RMS 150 k -65.91 -36 | Pass 14925
30 1000 0.1 | RMS 754.998125 M -57.54 -26 | Pass 48500
1000 2500 1| RMS 2132.95106 M 12.72 -16 | - 7500
20990.54231
2500 22000 1| RMS N -40.82 -16 | Pass 97500

Level(dBm)

-60-|
-65-]

-90-]

-g5-

1 |
0.009 1000

'
2000

M

i ! | | ! ! | | | | | i i
10000 11000 12000 130000 14000 15000 160000 17000 18000 19000 20000 21000 22000
Frequency(MHz]

' ' ' ' | ' '
3000 4000 5000 6000 7000 8000 9000
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SVA RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
23 5M_T
Start Stop o o
RBW Emission Limit Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict
[MHz] [dBm] [dBm] Point
[MHz] [MHz]
0.009 0.15 | 0.001 | RMS 9k -60.93 -46 | Pass 1001
0.15 30 0.01 | RMS 156 k -63 -36 | Pass 14925
30 1000 0.1 | RMS 768.338458 M -57.38 -26 | Pass 48500
1000 2500 1| RMS 2152.7537 M 13.63 -16 | - 7500
21004.743122
2500 22000 1| RMS M -40.89 -16 | Pass 97500
20
15
10-]
54
ol
54
-10-|
15-
20-
=254
. -30-
=
@ .35
fg-nm—
= 45
so- #WW
55
-60-|
-65—“
70-
=754
80-
85~
-G0-|

-g5-!

' ' i ' ' i
0.009 1000 2000 3000 4000 5000

' '
6000 7000

i ' ' i i ' ' ' ' i i ' ' ' '
8000 9000 10000 11000 12000 13000 14000 15000 16000 17000 18000 19000 20000 21000 22000

Frequency{MHz)
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SVA RF Test Report of BTS3911B

HuAawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
24 20M_B
Start Stop o o
RBW Emission Limit ) Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict )
[MHz] [dBm] [dBm] Point
[MHz] [MHz]
0.009 0.15 | 0.001 | RMS 9.423 k -61.15 -46 | Pass 1001
0.15 30 0.01 | RMS 156 k -64.98 -36 | Pass 14925
30 1000 0.1 | RMS 507.551939 M -56.76 -26 | Pass 48500
1000 2500 1| RMS 2121.54954 M 7.53 -16 | --- 7500
21042.745293
2500 22000 1| RMS M -40.8 -16 | Pass 97500
15+
10|
o
-
.
15
.
e
]
2
5—35—
= -40-
B a5 M‘WW
-50-] L

-60-]
65

-90-|

'95_\ I 1
0009 1000 2000

' ' '
3000 4000 5000

' |
6000 7000

' '
8000 9000

Frequency(MHz]

| | ' ' | | ' ' ' ' ' | '
10000 11000 12000 13000 14000 15000 16000 17000 18000 19000 20000 21000 232000
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SVA RF Test Report of BTS3911B

HuAwel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
25 20M_M
Start Stop o o
RBW Emission Limit Sweep
Frequency Frequency Detector | Frequency [Hz] Verdict
[MHz] [dBm] [dBm] Point
[MHz] [MHz]
0.009 0.15| 0.001 | RMS 9.141 k -61.31 -46 | Pass 1001
0.15 30 0.01 | RMS 156 k -64.15 -36 | Pass 14925
30 1000 0.1 | RMS 425.109878 M -57.26 -26 | Pass 48500
1000 2500 1| RMS 2124.949993 M 7.5 -16 | - 7500
21031.344642
2500 22000 1| RMS M -40.75 -16 | Pass 97500
15-
10|
-
.
5
10
5
54
25
30-
E -35-]
%-40*
£ W
50| o
5
60-
-ﬁﬁ—m
0
75
5
e
a0

-g5-

1 | ' ' ' '
0.009 1000 2000 3000 4000 5000

' |
6000 7000

' '
8000 9000

Frequency(MHz]

| | ' ' | | ' ' ' ' ' | '
10000 11000 12000 13000 14000 15000 16000 17000 18000 19000 20000 21000 232000
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SVA RF Test Report of BTS3911B

Huawer FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
26 20M T
Start Stop o o
RBW Frequency Emission Limit . Sweep
Frequency Frequency Detector Verdict ;
[MHZz] [Hz] [dBm] [dBm] Point
[MHz] [MHz]
0.009 0.15| 0.001 | RMS 10.269 k -61.34 -46 | Pass 1001
0.15 30 0.01 | RMS 152 k -63.74 -36 | Pass 14925
30 1000 0.1 | RMS 737.057676 M 57.31 -26 | Pass 48500
1000 2500 1| RMS 2148.353114 M 7.69 16 | - 7500
21011.943533
2500 22000 1| RMS " -40.79 -16 | Pass 97500
15-
10-
-
-
=
e
e
.
o
o
E—as—
= -40-
i MM
.

-60-]
65

-90-|

'95_\ I 1
0009 1000 2000

' ' '
3000 4000 5000

' |
6000 7000

' '
8000 9000

| | ' ' | | ' ' ' ' ' | '
10000 11000 12000 13000 14000 15000 16000 17000 18000 19000 20000 21000 232000

Frequency(MHz]
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s" RF Test Report of BTS3911B

- w . .
HuAawel FCCID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
27 1U_B
® * RBW 1 kHz Marker 1 [T1 1
* VBW 100 kH=z -65.78 dBm
Ref 0 dBm *Att 15 dB * SWT 2 s 67.750000000 kH=z
o] offdget 7.4 d4dB
= |
B -
R
-2 LVL
——-30
—-40
D1 —-46 dJdBm
—-50
3DB
[——-60
1
v
|
——-80
[——-920
-100
Start 9 kHz 14.1 kH=z/ Stop 150 kHz

Nate- 20. 00T 20158 16-21-46A
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 100 kHz —-64.25 dBm

Re f —-20 dBm * Att 10 dB * SWT 2 s 819.711538462 kHz

-20 Offget 7.4 dB

L, [~ |
2 racl b e dem

[——-40

on
——-50
[——-60

h som

—-100

——110

-120

Start 150 kHz 2.985 MHz/ Stop 30 MHz
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -77.25 dBm

Ref —10 dBm *Att 10 dB * SWT 2 s 877.195512821 MHz

—-10 Offget 7.4 dB

L . [~ |
mE b1 —ze den
-

——-40

—-50

[T -60

3DB
——-70
1

C9Q A ~ — A Ty 'y PN ...,.WM‘«I‘MWWWM}»

[——20

——100

-110

Start 30 MH=z 97 MHz/ Stop 1 GHz
Nate-+ 20 OCT 2018 16-25-854
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su RF Test Report of BTS3911B

HUAWVEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

®

Nate-

Ref 30 dBm

*Att

* RBW 1 MHz Marker 1 [T1 1]

* VBW 3 MHz 14.63 dBm

25 dB * SWT 2 s 2.112724359

GHz

30 Off{

dB

—20

10

——-10

D1 -16

Bm

—-20

——-30

—-4a0

—-50

[—-60

-70

Start

1 GHz

5 NOV 2018” TR-12-20

200 MHz/ Stop

3 GHz
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -50.71 dBm

Ref 30 dBm *Att 25 dB * SWT 2 s 24.616987179 GHz

30 OoOffget 7.4 dB

. [~ |
-
L,

—o

——-10

D1 -16 Bm
—-20
3DB
——-30
[——40
1

——-50

—\ WMWMM

[—-60

-70

Start 3 GH=z 2.35 GHz/ Stop 26.5 GHz
Nate+ & NOV 20158 161321
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H:AWvEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
28 1UM
® * RBW 1 kHz Marker 1 [T1 ]
* VBW 100 kHz -54 .33 dBm
Ref 0O dBm *Att 5 dB * SWT 1 s 55.096153846 kHz
0] offdget 7.4 d4dB

=

.

Start 9 kHz 14.1 kHz/ Stop 150 kHz
Nate- 290 0CT. 20158 1TR-29-4aA
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 100 kHz -52.98 dBm

Re f —10 dBm * Att 5 dB * SWT 1 s 819.711538462 kHz
—-10 Offget 7.4 dB
[ |
[ ol

——-30

D1 —-36 Bm
[——-40
— 50
u ° h"

3DB

—-70
[~ —-80 \M
[~ —-90 \M\ |
-110
Start 150 kHz 2.985 MHz/ Stop 30 MH=z

Nate- 20 OCT 2015 18-31-584
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -68.08 dBm

Ref -—10 dBm *Att 5 dB *SWT 1 s 884.967948718 MHz

—-10 Offget 7.4 dB

—-20

2 racl AT .

——-30

LVL

——-40

—-50

[T -60

3DB

——70

—-80

—-o920

——100

-110

Start 30 MHz 97 MHz/ Stop 1 GH=z

Nate- 20 OCT 2015 18-33-07
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g'é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 13.35 dBm

Ref 22.4 dBm *Att 10 dB * SWT 2 s 2.131410256 GHz
I e
T =
—10
B -
—0 LVL
——-10
D1 -16 Bm
——-20
——-30
3DB
——-40
——-50
e A /J \
——-70
Start 1 GHz 200 MHz/ Stop 3 GHz
Nate+ & NOV 20158 1T6-2A-80N
Report No: SYBH(R)02062087EB-1 Huawei Proprietary and Confidential Page 95 of 125

Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of BTS3911B
HuAwelr FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —61.89 dBm
Ref 22.4 dBm *Att 10 dB * SWT 2 s 24.654647436 GHz
. cedos 4B
—10
B -
LVL
—o
——-10
D1 -16 Bm
——-20
——-30
3DB
——-40
——-50
1
[T -60 v
L A ]
—-70

Start 3 GH=z 2.35 GHz/ Stop 26.5 GHz
Nate+ & NOV 20158 16-2A-19
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- w . .
HuAawel FCCID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
29 11U T
® * RBW 1 kHz Marker 1 [T1 1
* VBW 10 kHz -52.10 dBm
Ref 0 dBm *Att 5 dB * SWT 1 s 55.322115385 kHz
o] offdget 7.4 d4dB
= |
B -
R
-2 LVL
——-30
—-40
D1 —-46 dJdBm
1
—-50
3DB
.llln
L M" l il .
—-80
[——-920
-100
Start 9 kHz 14.1 kH=z/ Stop 150 kHz
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s" RF Test Report of BTS3911B

HUAWvEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 100 kHz -51.61 dBm

Ref -—10 dBm *Att 5 dB *SWT 1 s 819.711538462 kHz
—-10 Offget 7.4 dB
—-20
B -
=30
D1 -36 Bm
——-40

——-80 \/ﬂu
—-920 “;I |

-110

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Nate- 20 OCT 2018 1R8-42-290

LVL

3DB
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g’é RF Test Report of BTS3911B
HuAwelr FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -62.

62 dBm
Re f -—10 dBm * Att 5 dB * SWT 1 s 916.057692308 MH=z
—-10 Offget 7.4 dB
——-20
2 racl b ne b
——-30
——-40
——-50
——-60 .
v
—-70

—-o920

——100

-110

Start 30 MHz 97 MHz/ Stop

Nate- 20 OCT 2015 18-43-31

1 GHz

LVL

3DB
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g'é RF Test Report of BTS3911B
HuAwelr FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

Ref 22.4 dBm

* RBW 1 MHz Marker 1 [T1 1]

* VBW 3 MHz 13.59 dBm

*Att 15 dB * SWT 2 s 2.153846154 GHz

4B

—20

—10

——-10

D1 -16

——-30

——-40

—-50

[T -60

r~\

—-70

Start 1 GHz

NDate- &5 NOV 20181 TR-44-03

200 MHz/ Stop

3 GHz
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g'é RF Test Report of BTS3911B
HuAwelr FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —60.17 dBm
Ref 22.4 dBm *Att 15 dB * SWT 2 s 24.616987179 GHz
N cedae an
—10
B -
LVL
—o
——-10
D1 -16 Bm
——-20
——-30
3DB
——-40
——-50
1
A 4
[T -60 A~
" T
—-70
Start 3 GH=z 2.35 GHz/ Stop 26.5 GHz
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20185 1T6-44-24
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

2.10 1Ul1L5M_B

® * RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -61.29 dBm

Ref 10 dBm *Att 5 dB * SWT 1 s 54.870192308 kHz
10 offdget 7.4 d4dB
- [~ |
B -
——10
LVL
——-20
——-30
——-40
D1 -46 Bm 3DB
—-50
| - |
=90
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Nate- 20. 00T 20158 1R-56-24
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s" RF Test Report of BTS3911B

HUAWvEI FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 100 kHz -58.68 dBm

Ref -—10 dBm *Att 5 dB *SWT 1 s 819.711538462 kHz
—-10 Offget 7.4 dB
—-20
B -
——-30
D1 -36 Bm
——-40
—-50

:

—-70 \‘“\
—-80
L o0 %MMMM
-110
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Nate- 20 OCT 2015 18-858-11

LVL

3DB
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -74.04 dBm

Ref -—10 dBm *Att 5 dB *SWT 1 s 858.541666667 MHz

—-10 Offget 7.4 dB

—-20

2 racl AT .

——-30

LVL

——-40

—-50

[T -60

3DB

——70 T

N R A O A v

—-o920

——100

-110

Start 30 MHz 97 MHz/ Stop 1 GH=z
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g'é RF Test Report of BTS3911B
HuAwelr FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 11.30 dBm
Ref 21 dBm *Att 15 dB * SWT 2 s 2.112179487 GHz
20 Offfet 7 daB
1
Y |
—10
B -
o LVL
—-10
D1 -16 iBm
—-20
—-30
3DB
—-40
—-50
<
A
—-70
Start 1 GHz 200 MHz/ Stop 3 GHz

NDate- &5 NOV 20181 TAR-5A-HKK
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HUAWEI

FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

<§%> *RBW 1 MHz Marker 1 [T1

* VBW 3 MHz -60.58 dBm
Ref 21 dBm *Att 15 dB * SWT 2 s 24.616987179 GHz
20 Offfet 7.4 aB
—10

B -
o LVL
—-10
D1 -16 {Bm
—-20
——-30
3DB
——-a0
—-so0
1
—-60 X
M\»/\M

.
—-70
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
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Report No: SYBH(R)02062087EB-1

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 106 of 125



g’é RF Test Report of BTS3911B
HuAwelr FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

2.11 1U1L5M_M

® * RBW 1 kHz
* VBW 10 kHz

Marker 1 [T1 ]

-58.33 dBm

Ref 0 dBm *Att 5 dB * SWT 1 s 5.096153846 kHz
o} offdget 7.4 d4dB
——-10
B -

[——-20
——-30
—-40

D1 —-46 dJdBm
—-50

v
[——-60
PN | I |

—-80 U v v
[——-920
-100
Start 9 kHz 14.1 kH=z/ Stop 150 kHz

Nate- 20. 00T 20158 19-08-40

Report No: SYBH(R)02062087EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 107 of 125



g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 100 kHz -58.20 dBm

Re f -—10 dBm * Att 5 dB * SWT 1 s 819.711538462 kHz
—-10 Offget 7.4 dB
L [
o ool
——-30
o
D1 -36 Bm
——-40
——-50
1
-—70 ‘\}\\
[——-80
[——20 |
| WM,LMMMMMM
-110
Start 150 kHz 2.985 MHz/ Stop 30 MHz

NDate- 20 OCT 2015 10-10-32
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -72.32 dBm

Ref -—10 dBm *Att 5 dB *SWT 1 s 889.631410256 MHz

—-10 Offget 7.4 dB

—-20

2 racl AT .

——-30

LVL

——-40

—-50

[T -60

3DB

——70

—-o920

——100

-110

Start 30 MHz 97 MHz/ Stop 1 GH=z

Nate- 20 OCT 2015 10-13-02
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s" RF Test Report of BTS3911B
FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

- -
HUAWEI

Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 10.43 dBm
Ref 21 dBm *Att 15 dB * SWT 2 s 2.131410256 GHz
20 Offfet 7. daB
1
v [ = |
—10
B -
o LVL
—-10
D1 -16 iBm
—-20
—-30
3DB
—-40
—-50
—-60 / \
—-70
Start 1 GHz 200 MHz/ Stop 3 GHz

Nate+ & NOV 20158

17-00-55
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HUAWEI

FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —60.60 dBm
Ref 21 dBm *Att 15 dB * SWT 2 s 24.616987179 GHz
20 Offget 7. daB
—10
B -
— 0
——-10
D1 -16 Bm
——-20
——-30
——-40
——-50
1
--60 X
M\/J\M
. A
—-70

Start 3 GHz

Nate+ & NOV 20158

1T7-00-26A

2.35 GHz/ Stop 26.5 GHz
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

2.12 1UILS5M_T

® * RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -60.00 dBm

Ref 0O dBm *Att 5 dB * SWT 1 s 64.586538462 kHz
o} offdget 7.4 d4dB
. [ |
B -
——-20
LVL
——-30
—-40
D1 —-46 dJdBm
——-50
3DB
I \ [T

=
=

—-90

-100

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Nate-: I0_0CT . 2015 NR-14-46f
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -60.32 dBm

Re f —10 dBm * Att 5 dB * SWT 1 s 1.058894231 MH=z
—-10 Offget 7.4 dB
"5 |
[ ol

——-30

D1 —-36 Bm
[——-40
[——-50

1
W 3DB

—-70
[~ —-80
N | |
"W
-110
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Nate- A0 OCT 2018 NR-1TA/-24
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g’é RF Test Report of BTS3911B
HuAwelr FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

@ * RBW
* VBW

Ref -10 dBm *Att 5 dB * SWT

100 kHz

300 kHz

1 s

Marker 1 [T1 1]

-68.27

dBm

909.839743590 MHz

—-10 Offget 7.4 dB

—-20

2 racl AT .

——-30

LVL

——-40

—-50

[T -60

3DB

——70

—-o920

——100

-110

Start 30 MHz 97 MHz/

Nate- A0 OCT 2018 NR-17-5A

stop

1 GHz
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HUAWEI

FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -62.78 dBm
Ref 21 dBm *Att 15 dB * SWT 2 s 3.000000000 GHz
20 Offget 7. dB
—10
B -
0 LVL
—-10
D1 -16 {iBm
—-20
—-30
3DB
—-40
—-50
—-60
W 3
—-70
Start 1 GHz 200 MHz/ Stop 3 GHz

Nate+ & NOV 20158

1TR8-04-058
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HUAWEI

FCC ID: QISBTS3911B, IC: 6369A-BTS3911B

Security Level: Public

@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz —-60.61 dBm
Ref 21 dBm *Att 15 dB * SWT 2 s 24.616987179 GHz
20 OoOffget 7. dB
—10
B -
— O
——-10
D1 -16 Bm
——-20
——-30
——-40
——-50
1
e Vv
—__ SV
—-70
Start 3 GH=z 2.35 GHz/ Stop 26.5 GHz

Nate+ & NOV 20158

TR-03-20
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Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

Appendix E1. Radiated (Spurious)
Emissions
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s" RF Test Report of BTS3911B

HuAawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public
1 Result Table

EUT Conf. Measured Curve Conformed to the Emission Limit? Verdict
5M_M (Worst case) Yes Pass

Note: The setting of analyzer is below

Frequency range RBW Detector

30MHz to 1GHz 1IMHz Average

1GHz to 18GHz 1MHz Average

18GHz to 26.5GHz 1MHz Average

2
2.1

Test Plot
30MHz-1GHz

Model
Serial
Operator
AC Power
Temp, Humidity :
[dB (mW) ]
0

Standard
Remarkl
Remark?2
Remark3
Remarkd

-10

<RSE 30M-12. 75G>
Limit (PK)
Limit (AV)
{2015033020>

—-20

—30

-40

—50

Level

—60

I jﬂ/’ﬂ“ﬂ Hh ﬂj"”.ll"llllll'-
f i 'Ul chli TR )
| F** s T

—100 C I I I R

500

Freguency

1000
[MHz]

Spectrum(H, PK)
Spectrum(V, PK)
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g'é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

2.2 1GHz-18GHz
Note: the signal exceeding the limit line is the wanted signal.

Model : Standard : RSE to RE_80. 08dBuV_1G_40G.rl1
Serial : Remarkl :
Operator : Remark2
AC Power : Remark3
Temp, Humidity : Remark4
[dB(1V/m)]
100

<RSE to RE_80.08dBuV_1G 40
; ; ; A Limit (AV)
90 : : : ; : — <2015033014>
: : : : : oo Spectrum(H, AV)
Spectrum(V, AV)

80

70

60

Level

50 i S S S S R S ‘

40

30 F

20

10 i i i I i i i i
1000. 0 2000. 0 5000. 0 10000. 0 18000. 0

Frequency [MHz ]
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g’é RF Test Report of BTS3911B
Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

2.3 18GHz-26.5GHz

Model : Standard : RSE to RE_80.08dBuV_1G 40G. rli
Serial : Remarkl :
Operator : Remark?
AC Power : Remarks
Temp, Humidity : Remarkd
[dB(uV/m ]
100

<RSE to RE_80. 08dBuV_1G_40(
oo A A P Limit (AV)
P S N A b | 0015033017
H H ! H H ! H H H H H H H Spectrum(H,AV)
Spectrum(V, AV)

80

70

60

Level

20

40

30

20 N A S N B
18000. 0 20000. 0 22500. 0 25000.0  26500.0
Frequency [MHz]
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Huawel FCC ID: QISBTS3911B, IC: 6369A-BTS3911B Security Level: Public

Appendix F1: Frequency Stability
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1 Result Table

11

Frequency Error

(1) Frequency Error vs. Temperature:

EUT Conf. Voltage Temperature Freq. Error Freq. vs. rated | Freq. vs. 20 °C | Verdict
[HZ] [ppm] [ppm]
5M_M 100% -30 °C 2.0974 0.00098 0.00005 Pass
-20 °C 2.5938 0.00122 0.00029 Pass
-10 °C 2.8703 0.00135 0.00042 Pass
0°C 3.1989 0.00150 0.00057 Pass
+10 °C 2.0441 0.00096 0.00003 Pass
+20 °C 1.9832 0.00093 0 Pass
+30 °C 2.2354 0.00105 0.00012 Pass
+40 °C 2.5574 0.00120 0.00027 Pass
+50 °C 2.1153 0.00099 0.00006 Pass
(2) Frequency Error vs. Voltage:
EUT Conf. Temperature Voltage Freq. Error Freq. vs. rated | Freqg. vs. 20 °C | Verdict
[Hz] [ppm] [ppm]
5M_M +20 °C 85 % 3.2493 0.00152 0.00059 Pass
100 % 1.9832 0.00093 0 Pass
115 % 2.4634 0.00116 0.00023 Pass
1.2 Frequency Range

(Not applicable)
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2 Test Plot
NOTE: Only the test plots for the measurements of Frequency Range are supplied.

(Not applicable)
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Appendix G1: Receiver Spurious
Emissions
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1 Result Table

(Not applicable)

2 Test Plot
(Not applicable)
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